

CLIENT: **The Onyx Collection, Inc.**  
105 Broadway Street  
Belvue, KS 66407

<b>Test Report No: TJ8201</b>	<b>Date: July 28, 2021</b>
-------------------------------	----------------------------

**SAMPLE ID:** **Tiramisu Gloss Smooth 48" x 36" Mid Height Center Drain Shower base,**  
manufactured stone shower pan.

**SAMPLING DETAIL:** Test samples were submitted to the laboratory directly by the client. No special sampling conditions or sample preparation were observed by QAI.

**DATE OF RECEIPT:** Samples were received at QAI on July 15, 2021.

**TESTING PERIOD:** July 28, 2021

**AUTHORIZATION:** Signed Proposal 21JG0708-02 signed by Francis Awerkamp on July 8, 2021.

**TEST PROCEDURE:** ASTM F462-79 (Reapproved 2007) Standard Consumer Safety Specification for Slip-Resistant Bathing Facilities.

**TEST RESULTS:** The samples **meet** the criteria of ASTM F462-79. Detailed test results are presented in the subsequent pages of this report.

**Prepared By**

**Signed for and on behalf of  
QAI Laboratories, Inc.**



**Jarred Johnson**  
Laboratory Test Technician

**Lawrence Gibson**  
Project Reviewer

Water Temperature: 70°F  
 Initial Reference Surface Reading: 1.5      Coefficient of Friction: 0.11  
 Final Reference Surface Reading: 1.6      Coefficient of Friction: 0.12

Measurement Zone	1	2	3	4	5	6	7	8	9
Reading 1	1.00	1.30	3.20	1.30	2.50	3.00	4.50	1.50	2.80
Reading 2	1.40	1.30	3.20	1.30	2.40	3.00	4.20	1.50	2.70
Average	1.20	1.30	3.20	1.30	2.45	3.00	4.35	1.50	2.75
Coef/Fric	0.08	0.09	0.28	0.09	0.20	0.26	0.41	0.11	0.24

Least Coefficient of Friction: 0.08  
 Measurement Zone(s): 1  
 Does the 1-1/2 x 3" template always touch textured area? Yes

Minimum requirement for coefficient of friction is **0.04**

\*\*\* END OF TEST REPORT \*\*\*